
WHA Utilities & Power Public Company Limited.
Head Office

24th Floor, UM Tower 9 Ramkhamhaeng Road, 
Suanlaung, Bangkok 10250, Thailand 

Tel : (662) 719-9559  Fax : (662) 717-2128

www.wha-up.com

WHA Utilities & Power Public Company Limited
777 WHA TOWER, 22nd Floor, 

Unit 2203-2205, Moo 13, Debaratna Road (Bangna-Trad) KM.7, 
Bang Kaeo, Bang Phli, Samut Prakarn 10540

Tel : (662) 719-9559  Fax : (662) 717-2128

www.wha-up.com



General Disclosure
CEO Message	 	 02
Awards and Memberships	 	 04
About This Report	 	 05
Getting to Know WHAUP	 	 08
Sustainability Development at WHAUP	 	 18
Sustainability Material Issues 
    and Impact Boundary	 	 20
Stakeholders Engagement	 	 22

Governance/ 
[...]
complaint handling process is in accordance with the 
guidelines prescribed under ISO14001:2015 where root 
causes will be identified, and appropriate preventive 
and mitigation measures will be implemented to prevent 
future occurrences. Complaint cases can be reported via 
telephone, WHAUP’s website, through employees or directly 
to the Complaint Centre that is situated at every industrial 
estates managed by WHA Group. No complaints relating 
to WHAUP’s business were raised in 2020.

82  SUSTAINABILITY REPORT 2020    WHAUP
WHA UTILITIES & POWER  PUBLIC COMPANY LIMITED



Biodiversity

Due to the nature of the business operation, WHAUP is 
aware of the potential impacts it may pose towards the 
loss of biodiversity from the local ecosystem. Operational 
activities ranging from construction of utility infrastructures, 
water withdrawal and discharging and the use of power 
supply could, altogether and potentially, cause negative 
impacts on the living organisms, species and its habitats 
in the surrounding premises. Hence, it is WHAUP’s 
responsibility to protect the wider environment that it 
operates in, minimize possible impacts to biodiversity in 
the local areas and ensure that the ecosystem continues 
to flourish.  

Management Approach
WHAUP tackles the biodiversity protection by adopting 
WHA Group’s Environmental Quality, Energy Conservation 
and Biodiversity Policy which emphasizes the Company’s 
stance for biodiversity conservation throughout the value 
chain. Furthermore, WHAUP applies the management 
approaches that are in line with regulatory standards and 
the Environmental Impact Assessment (EIA) that was 
conducted for the industrial estates that its operations reside 
in. The assessment takes into account specific details such 
as the type of operation, size and proximity from protected 
areas and the geographical locations of the project, in order 
to identify all potential environmental and social impacts 
imposed within a radius of 5 kilometers. The EIA also 
encapsulates all biodiversity related risks associated with 
the respective industrial estates and utility process from 
construction through to operational phases. Identified risks 
or impacts are then used as input to determine systematic 

management and monitoring practices for biodiversity 
protection. WHAUP is the direct responsible business for 
water and wastewater treatment systems in the Group’s 
industrial estates, therefore WHAUP strictly ensures water 
and wastewater stewardship against biodiversity protection 
are aligned with relevant regulatory and EIA requirements. 

Biodiversity Protection Measures
In an event where there are identified high-risk biodiversity 
impacts in the area, mitigation measures will be determined 
in order to protect and preserve the surrounding ecosystems. 
Based on the EIA study, WHA Eastern Seaboard Industrial 
Estate 4 (WHA ESIE 4) was identified to have high-risk 
for biodiversity loss due to its close proximity to Nong Pla 
Lai Reservoir. As a result, WHAUP takes precautionary 
actions and mitigation measures in order to ensure that 
regulations and WHA ESIE 4’s EIA requirements in terms 
of biodiversity protection are met. WHAUP maintains its 
wastewater treatment process at its best efficiency, and 
regulatory monitors the wastewater at inlet and discharge to 
ensure compliance with regulatory thresholds. Additionally, 
water quality within natural resources at upstream and 
downstream of the discharging points from WHA ESIE 4 are 
regularly sampled in order to study the impacts on aquatic 
ecology. A baseline study of each biodiversity parameters 
(i.e. phytoplankton, zooplankton, aquatic animals, aquatic 
plants and benthos) were sampled to allow for comparison 
with the monitoring results. Based on 2020 monitoring 
results, the diversity index remains at a moderate level, 
indicating that WHA ESIE 4’s operations have no drastic 
impacts toward biodiversity. 

    83WHAUP    SUSTAINABILITY REPORT 2020
WHA UTILITIES & POWER  PUBLIC COMPANY LIMITED



Water
Management

Given that water is vital in all aspects of lives, from 
maintaining good health, social and economic development 
to our natural ecosystems, water conservation is critically 
important. Impacts by the expansion of industrial operations 
could ultimately cause natural environment to wholly 
degrade. Nevertheless, shifts in precipitation patterns 
due to climate change impacts have posed potential risks 
toward declining water levels and availability. As a result, 
utility service providers could be faced with challenges 
to ensure safe and sufficient water supply for all users. 
Water, therefore, must be managed at every part of the 
cycle from water abstraction, pre-treatment, distribution, 
usage, collection, reuse and ultimately replenish back to 
its natural sources.

With the global trend moving towards sustainable 
development, there are increasing societal, economic 
and environmental pressure for industries to promote 

water reuse and recycling with acceptable quality prior to 
discharging. Water resource is one of the core business 
services provided by WHAUP; therefore, it is important that 
the Company manages this valuable resource as efficiently 
as possible. WHAUP offers raw water, industrial water 
services and operates the central wastewater treatment 
facilities in all industrial estates of WHA Group. WHAUP’s 
customers utilize the provided products, while water sources 
are also shared with the local communities.

WHAUP, as a leading utilities and service provider, 
recognizes that optimizing treated wastewater along with 
other concrete water stewardship measures is a responsible, 
yet efficient approach to sustain water resources for its 
value chain.  To the best of its ability, WHAUP collectively 
implements numbers of projects and practices with the 
utmost goal to preserve water resources, and replenish 
water back to the wider environment.

INDUSTRIAL WATER

RECLAMATION WATER

WASTEWATER TREATMENT

Total Water Withdrawal (64.83 Mm3)
•	Surface Water
•	Third Party
•	WHAUP Reclamation Water

Discharged Offsite
•	Surface Water
•	Seawater

Industrial 
Factories

WHAUP Industrial 
Water Plant

WHAUP Central 
Wastewater 

Treatment Plant

WHAUP RO Plant
(Maximum Capacity: 

30,200 m3/day)

WHAUP 
Premium Clarified Plant 

(Maximum Capacity: 5,200 m3/day)

WHAUP 
Demin Plant 

(Maximum Capacity: 12,000 m3/day)

Industrial 
Factories

Industrial 
Factories

Legend
Water withdrawal
Recycle

Reservoir / 
Holding Ponds

Recycle/reuse in industrial estate central 
facilities  (i.e. landscaping, cleaning)

84  SUSTAINABILITY REPORT 2020    WHAUP
WHA UTILITIES & POWER  PUBLIC COMPANY LIMITED



Management Approach
WHAUP adopts the Environmental Quality, Energy 
Conservation and Biodiversity Policy, developed by WHA 
Group and endorsed by managements, to govern water 
management practices across its operational activities. 
Fundamentally, the Company strictly adheres to the effluent 
standards as prescribed under the Ministry of Natural 
Resources and Environment, Effluent Standard for Industrial 
Factories, Industrial Estates and Industrial Zones, Industrial 
Estate Authority of Thailand Act, B.E. 252 (1979) and the 
Factory Act, B.E. 2535 (1992). This is ensured through 
regular monitoring of parameters as prescribed under the 
Environmental Impact Assessment (EIA) requirements. 
Monitoring results are reported to the Industrial Estate 
Authority of Thailand (IEAT) and the Office of Natural 
Resources and Environmental Policy and Planning on a 
biannual basis. Water management at WHAUP is under the 
responsibility of an established Industrial Estate Operator 
(IEO) Department.

Wastewater Treatment
As an operator of the central wastewater treatment facilities 
for industrial operators within the industrial estates, WHAUP 
is highly attentive to water quality prior to discharging 
to public water ways. WHAUP requires its treatment 
facilities to perform at its maximum efficiency, therefore, 
conducts monthly sampling of wastewater generated from 
customers at the inlet of the treatment process to detect, 
and remediate potential impacts. The monitored parameters 
include heavy metals, conductivity, pH, total dissolved solid 
(TDS) and dissolved oxygen (DO) are inspected against 
the prescribed EIA regulated standards. In the event that 
the sampled wastewater generated from the customers 
exceed the permitted threshold, WHAUP will pursue with 
the following measures:

1.	 Issuance of an official warning letter to inform and 
authorize for the operators to re-treat its wastewater;

2.	 If the issue is not remediated, receiving valve at the 
central wastewater treatment facility will be closed; 

3.	 Stop supplying industrial water; and
4.	 Contact Industrial Estate Authority of Thailand (IEAT) 

to take further actions (e.g. operation termination until 
remediation). 

WHAUP offers and deploys variety of wastewater treatment 
technologies throughout WHA Group’s industrial estates 
that are most suitable to treat wastewater generated 
from the customers’ operational activities. Available 
treatment technologies include activated sludge system, 
aerated lagoon system and the hybrid rotation biological 
contactor system (Hybrid-RBC). The Hybrid-RBC system 
is a combination of the rotation biological contractor 
and activated sludge system, which is capable to treat 
wastewater with higher organic loading rates. Post-
treatment wastewater are monitored to ensure that the 
quality complies with the standards prescribed by the 
Ministry of Natural Resources and Environment, Ministry 
of Industry, Industrial Estate Authority of Thailand and the 
respective EIA assessment prior to discharging to public 
water ways. The inspected parameters include heavy 
metals, pH, temperature, biological oxygen demand, 
chemical oxygen demand, grease and oil, suspended solid 
and total dissolved solid (TDS). In 2020, all monitoring 
parameters complied with the prescribed standards.

Industrial Water Supply 
WHAUP offers industrial water to customers residing 
within WHA Group’s industrial estates.  The Company 
recognizes the imperative of water availability as it is 
a shared resource required for its operational business 
and amongst industrial operators, local communities 

    85WHAUP    SUSTAINABILITY REPORT 2020
WHA UTILITIES & POWER  PUBLIC COMPANY LIMITED



and the environment. Furthermore, the drought crisis 
faced in Thailand during 2020 has called for actions from 
stakeholders to cooperatively conserve water resource. 
Drought, as a result, were identified as one of WHAUP’s 
corporate risk factors, as detailed in the Climate Change 
chapter. Additionally, the Industrial Estate Authority of 
Thailand (IEAT) and Federation of Thai Industries (FTI) have 
announced a 10% water reduction plan throughout January 
– June 2020 to ensure sufficient water supply in the country. 
To build customers’ confidence and relieve water shortage, 
WHAUP supports WHA Group’s sustainability strategy, by 
establishing a long-term reclamation target to double the 
capacity of reclaimed industrial water for industrial use 
from 30,200 m3/ day in 2020 to 60,400 m3/ day by 2025, 
to ultimately reduce water withdrawal from natural sources.

By that, WHAUP’s wastewater reclamation project was 
initiated since 2017 to reduce water withdrawal from 
natural sources, and to minimize the discharged into 
public waterways. The reclamation facility optimizes the 
Ultrafiltration (UF) and Reverse Osmosis (RO) membrane 
technologies to enhance the treatment results. Both of these 
technologies have demonstrated tremendous improvements 
to the overall performance of the treatment process, in 
comparison to the conventional methods of coagulation and 
sand filtration commonly used in other industries. Moreover, 

reclaimed water can be converted into demineralized water 
or high-quality water for industrial operators in WHA Group’s 
industrial estates. Noteworthy, the value of demineralized 
water is approximately 40-60% higher than normal industrial 
waters. In 2020, WHAUP invested 300 million Baht to 
increase the capacity of the reclamation system enabling 
the total reclamation profile of WHAUP to be equivalent to 
30,200 m3/day. As a result, WHAUP was able to reduce 
and minimize 5.62 Mm3 of total water withdrawal and water 
discharge in 2020, which is approximately 32% higher 
than the reclamation performance in 2019. Because of 
this wastewater reclamation program, WHAUP could save 
cost on raw water sourcing by 81.1 million Baht annually. 

In addition, WHAUP applies the 3R (Reduce, Re-use, and 
Recycle) to preserve water. By reducing water, WHAUP 
optimized the production and distribution efficiency since 
process design to reduce water loss. By re-use, all WHA 
Industrial Estates re-use treated wastewater for landscaping 
purposes as it contains high nutrients for plants, good for 
the ecosystem and saves cost from purchase of tap water. 
By recycle, WHAUP not only initiated the wastewater 
reclamation projects as detailed above, WHA Eastern 
Seaboard Industrial Estate (WHA ESIE) also recycles 
treated wastewater or grey water in flushing toilets. 

86  SUSTAINABILITY REPORT 2020    WHAUP
WHA UTILITIES & POWER  PUBLIC COMPANY LIMITED



Water Management for Community
WHAUP utilizes its expertise in water management to support and enhance the water qualities for neighboring communities’ 
use within near proximity to WHA Group’s industrial estates. The Company, together with WHA Group, launched the 
Clean Water for Planet project since 2016 with the main objectives to raise awareness, create better understanding 
and highlight the importance of water in hopes to instill a sense of responsibility within community members to protect 
precious natural resources. WHAUP initiates to construct and deliver wastewater treatment facilities for local communities 
to treat water quality in the canal, as one of its community development initiatives. The wastewater treatment facility is a 
wetland that optimizes biological plants and microorganisms to naturally treat the water quality. This is an eco-friendly, 
cost-effective and low maintenance wastewater treatment approach inspired by the late H.M. King Bhumibol Adulyadej 
The Great (King Rama IX). Presently, WHAUP has successfully delivered this facility to the Pluak Daeng Sub-district 
Administrative Organization in Rayong Province which treats surface water from upstream of Hin Loi Canal that passes 
through dense community areas. The constructed wetland has a capacity to treat 400 m3 per day, allowing a reduction 
of organic compound by 80%.

With the successfully delivery of this facility to the Pluak Daeng Sub-district Administrative Organization in Rayong Province, 
WHA Group (inclusive of WHAUP) plans to take part in the development of a wetland project at Nong-kla municipality, 
Chantaburi province. The expected treatment capacity is 800 m3 per day in which construction will begin in 2021.

In collaboration with the IEAT, the Water and Environmental Institute for Sustainability and WHA Group showcased the 
Clean Water for Planet initiative to Khlong Wang Tanode Basin Committee – a local water basin committee; inspiring 
other working groups to follow the footsteps that WHA Group and WHAUP have paved.

    87WHAUP    SUSTAINABILITY REPORT 2020
WHA UTILITIES & POWER  PUBLIC COMPANY LIMITED



Waste
Management

Waste production has always been an unavoidable process. 
However, in the recent years, rapid population growth, 
continuous urbanization and industrialization have only 
exacerbated the waste issues. Unsustainable treatment 
of municipal and/ or industrial solid waste only amplifies 
the burden on the environment as well as to the general 
public health. As a result, it topples the level of pressure 
and challenges created on industrial operators to efficiently 
and sustainably manage waste generation. Waste are 